saranis. FCC RF Test Report Report No. : FG432201

LTE Band 4

Middle Channel / 1.4MHz / QPSK Middle Channel / 1.4MHz / 16QAM

Ref Level 30.00 cbm  Offset 14,50 db = RBW 30 khz RefLavel 30.00 dbm  Offset 14.50 b = RBW 30 khz
o Att 30dE SWT  63.2ps @ VBW 100kHz Mede Auto FFT o Att 30dE SWT  B3.2ps @ VBW 100 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 14.17 dBm) 14.43 dBm)
1.73291680 GHz 1.73248320 GHz,
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-6 df -60 di
CF 1.7925 GHz 1001 pts Span 2.8 MHz CF 17925 GHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 17329168 GHz 14,17 dBm nd8 down 1.2168 MHz ML 17324832 GHz 14,43 dam nd8 down 1.1049 MHz
T 1 1,7318846 GHz ~12.04 dam nd8 26.00 dB TL L 17318399 GHz -11.72 dm n 26,00 d8
T2 1 1.7331014 GHz -11.82 dém Q factor 1424.2 T2 1 1.7329448 GHz -11.73 dém Q factor 1568.0
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Middle Channel / 3MHz / QPSK Middle Channel / 3MHz / 16QAM

ctrum pectrum &3
Ref Level 30.00 cbm  Offset 14,50 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 14.50 db e RBW 100 kHz
o Att a0de SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 17.81 dBm) ™M1[1] 18.08 dBm)
1.73206240 GHz 1.73137310 GHz,
20 20
o] ndB 26.00 dB VN nd 26.00 dB
104 I N 3 B 1.408600000 MHZ| 10 4 B 1.186800000 MHz
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CF 1.7925 GHz 1001 pts Span 6.0 MHz CF 17925 GHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 1.7320624 GHz 17.81 dBm nd@ down 1.4086 MH2 M1 1.7313731 GHz 18.88 dBm nd@ down 1.1868 MHZ
T 1 17311633 GHz -8.54 dBm nd8 26.00 dB TL L 17311753 GHz -7.12 dBm nd8 26,00 d8
T2 1 1.7325719 GHz -8.41 dBm Q factor 1229.6 T2 1 1.7323621 GHz -7.25 dBm Q factor 1458.8
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Middle Channel / 5MHz / QPSK Middle Channel / 5MHz / 16QAM

Spectrum vectrum
Ref Level 30.00 cbm  Offset 14,50 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 14.50 db e RBW 100 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 18.41 dBm) R ™M1[1] 20,30 dBm
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CF 1.7925 GHz 1001 pts Span 10.0 MHz CF 17925 GHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 1,730332 GHz 18.41 dam nd8 down 1,530 MHz ML 1730912 GHz 20,30 dBm nd8 down 1,169 WHz
T 1 1,730122 GHz -7.88 dBm nd8 26.00 dB TL L 1730092 GHz -5.95 dBm 26,00 d8
T2 1 1.731461 GHz -8.39 dBm Q factor 1292.6 T2 1 1.731261 GHz -5.27 dBm 1480.9
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e as. FCC RF Test Report
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LTE Band 4

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

Ref Level 30.00 cbm  Offset 14,50 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 14.50 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 21.03 dBm)| ™M1[1] 23.61 dBm
1.7289840 GHZ 1.7284240 GHz
= 7 ndB 26.00 dB @ ndB 26.00 dB
104 i B 1.778000000 MHz| 10 4 B 1.598000000 MHz
’( Q factor 972.3] Q factor 1081.3
a TF o
10 df 10 d T
~l \
204 20 d Y
,’ A
-30 - - -30
40 i 4 \' 400 ~ -
N Al A B analVa try IS VALV, TAe SV AN Vo RSy S
50 d -50 di
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CF 1.7325 GHz 1001 pts Span 20.0 MHz CF 1.7325 GHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 1.728984 GHz 21,03 dBm nd8 down 1,778 MHz ML 1.728424 GHz 23,61 dBm nd8 down 1,598 WHz
TL 1 1,727825 GHz -6.13 dBm nd8 26.00 dB TL L 1727645 GHz -1.86 dBm n 26.00 dB
T2 1 1,729603 GHz -4.63 dBm Q factor 972.3 T2 1 1.729443 GHz -1.69 dBm Q factor 1081.3
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Middle Channel / 15MHz / QPSK

Middle Channel / 15MHz / 16QAM

ctrum

Ref Level 30.00 dém  Offset 14.50 dB & RBW 300 kHz

pectrum &3

Ref Level 20,00 dém  Offset 14.50 db & RBW 300 kHz

o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
I ™M1[1] 22.44 dBm)| M1[1] 22.56 dBm)|
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CF 1.7925 GHz 1001 pts Span 40,0 MHz CF 17925 GHz 1001 pts Span 90,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 1726776 GHz 22,44 dBm nd8 down 1,798 MHz ML 1.726386 GHz 22,56 dBm nd8 down 1,678 WHz
T 1 1725577 GHz -5.43 dBm nd8 26.00 dB TL L 1.725547 GHz 4 dam nd8 26,00 d8
T2 1 1.727375 GHz -4.06 dBm Q factor 960.3 T2 1 1.727225 GHz -3.92 dBm Q factor 1028.6
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Middle Channel / 20MHz / QPSK

Middle Channel / 20MHz / 16QAM

Spectrum vectrum
Ref Level 30.00 cbm  Offset 14,50 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 14.50 db e RBW 300 khz
o Att 30de SWT  18.5ps @ VBW 1MHz Mode Auto FFT o Att 30dE SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
T ™M1[1] 22.07 dBm)| ™M1[1]
- I 1.7247080 GHz - P 8
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50 df 50 d
-6 df -60 di
CF 1.7925 GHz 1001 pts Span 40.0 MHz CF 17925 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 1.724708 GHz 22,07 dBm nd8 down 1,798 MHz ML 1.724348 GHz 23,51 dam nd8 down 1,678 WHz
T 1 1,723509 GHz -3.28 dBm nd8 26.00 dB TL L 1.723509 GHz -1.96 dBm 26,00 d8
T2 1 1,725307 GHz -4.02 dBm Q factor 959.1 T2 1 1.725187 GHz -2.83 dBm 1027.4
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saronas. FCC RF Test Report Report No. : FG432201

Occupied Bandwidth

Mode LTE Band 4 : 99%0BW(MHz)

BW 1.4AMHz 3MHz 5MHz 10MHz 15MHz 20MHz

Mod. QPSK [16QAM|QPSK |[16QAM|QPSK |[16QAM QPSK|16QAM| QPSK|16QAM|QPSK |16QAM
Middle CH | 1.083| 0.920 |1.169| 0.983 |1.169| 0.969 |1.419| 1.279 [1.439| 1.289 |1.479| 1.319
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SPORTON LAB.

FCC RF Test Report Report No. : FG432201

LTE Band 4

Middle Channel / 1.4MHz / QPSK Middle Channel / 1.4MHz / 16QAM

ctrum &3 pectrum &3
Ref Level 30.00 cbm  Offset 14,50 db = RBW 30 khz RefLavel 30.00 dbm  Offset 14.50 b = RBW 30 khz
o Att 30de  SWT  63.2ps @ VBW 100kHz Mode auto FFT o Att 30dE SWT  B3.2ps @ VBW 100 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 1.46 dBm)| ™M1[1 13.15 dBm)
- 1.73295870 GHz - 1.73216710 GHz,
Occ BreM 1.082517483 MHz 920.279720260 kHz]
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CF 1.7925 GHz 1001 pts Span 2.8 MHz CF 17925 GHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 17329587 GHz 13.46 dam ML 17321671 GHz 13.15 dam
T 1 1.73196294 GHz 6.06 dBm Oce Bw 1.082517483 MHz TL L 1.73194895 GHz 5.32 dbm Oce Bw 920.27572026 kHz
T2 1 173304545 GHz 7.43 dam T2 1 1.73286923 GHz 4.03 dam

L U

Middle Channel / 3MHz / QPSK

Middle Channel /

3MHz / 16QAM

L I

ctrum = rectrum =
Ref Level 30.00 cbm  Offset 14,50 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 14.50 db e RBW 100 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max [035k Max
™M1[1 17.21 dBm) ™M1[1 18.68 dBm)
- L 1.73138510 GHz - 1.73180470 GHz,
P . Occ B 1168831169 MHz oy =y 983.016983017 kHz]
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CF 1.7925 GHz 1001 pts Span 6.0 MHz CF 17925 GHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 17313851 GHz 17.21 dam ML 17318047 GHz 18.68 dam
T 1 1.73128322 GHz 8.75 dBm Oce Bw 1.168331169 MHz TL L 1.73128921 GHz 9.32 dBm Oce Bw 993.016983017 kHz
T2 1 1.73245205 GHz 8.71 dam T2 1 173227223 GHz 8.57 dam
L U J wa L JU J ]
ectrum -
Ref Level 30.00 GBm  Offset 14,50 OB & RBW 100 kHz RefLevel 30.00 dbm  Offset 14.50 db @ RBW 100 khz
o att a0de SWT 105 @ VBW 300 kHz  Mode Auta FFT o att 30de SWT 16 ps @ VBW 300 kHz  Mode Auta FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max [035k Max
™M1[1] 18.57 dBm) 19.99 dBm)
- 1.73098200 GHz - 1.73089200 GHz,
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CF 1.7925 GHz 1001 pts Span 10.0 MHz CF 17925 GHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 1.730982 GHz 18.57 dam ML 1.730892 GHz 19.99 dam
T 1 1,7302123 GHz .67 dBm Oce Bw 1.168331169 MHz TL L 1.7302223 GHz 11.15 dBm Oce Bw 969.030969031 kHz
T2 1 17313811 GHz 8.78 dam T2 1 17311913 GHz 9.79 dam
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SPORTON LAB.

FCC RF Test Report Report No. : FG432201

LTE Band 4

Middle Channel / 10MHz / QPSK Middle Channel / 10MHz / 16QAM

L I

Ref Level 30.00 cbm  Offset 14,50 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 14.50 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 21.62 dBm)| ™M1[1] 2323 dBm
" 1.7284240 GHz, x, 1.7287640 GHz,
20 20
T Occ B 1.418581419 MHz T Occ B 1278721279 MHz,
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CF 1.7925 GHz 1001 pts Span 20.0 MHz CF 17925 GHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 | Function | Function Result |
ML f 1.728424 GHz 21,62 dBm ML 1.728764 GHz
T 1 1,7280045 GHz 9.75 dBm Oce Bw 1.418561419 MHz TL L 1.7279645 GHz 11.84 dBm Oce Bw 1.278721279 MHz
T2 1 17294231 GHz 10.74 dam T2 1 1.7292433 GHz 11.94 dam

Middle Channel / 15MHz / QPSK

Mid

dle Channel / 15MHz / 16QAM

ctrum pectrum &3
Ref Level 30.00 cbm  Offset 14,50 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 14.50 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30de SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 22.71 dBm)| 1 22.97 dBm
- 1.7262060 GHZ| - - 1.7265960 GHz
13 Oce Bw 1.438561439 MHz 1 \_ 1.286711289 MHz
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-6 df -60 di
CF 1.7925 GHz 1001 pts Span 40,0 MHz CF 17925 GHz 1001 pts Span 90,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 1.726206 GHz 22,71 dBm ML 1726595 GHz 22,97 dBm
T 1 17257567 GHz 10.30 dBm Oce Bw 1.438561439 MHz TL L 1.7257567 GHz 11.98 dBm Oce Bw 1.286711289 MHz
T2 1 17271953 GHz 11.59 dam T2 1 1.7270455 GHz 10.66 dam
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Spectrum vectrum
Ref Level 30.00 cbm  Offset 14,50 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 14.50 db e RBW 300 khz
o Att 30de SWT  18.5ps @ VBW 1MHz Mode Auto FFT o Att 30de SWT  18.8ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
I 21.90 dBm)| ™11 22.63 dBm
3 244260 G 239490 G
o ; 17244200 Ghi . T 17299490 GHz
of 1.478521479 MHz ,J‘ J{ 1.318681319 MHz
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o d 0 di \
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-6 df -60 di
CF 1.7925 GHz 1001 pts Span 40.0 MHz CF 17925 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 1.724428 GHz 21,90 dBm ML 1.723949 GHz 22,63 dBm
T 1 1,7236689 GHz 10.33 dBm Oce Bw 1.478521479 MHz TL L 17236269 GHz 11.05 dBm Oce Bw 1.318861319 MHz
T2 1 17251474 GHz 10.46 dam T2 1 1.7249476 GHz 12.00 dam
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FCC RF Test Report
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Conducted Band Edge

LTE Band 4/ 1.4MHz / QPSK

Lowest Band Edge / 1RB

Highest Band Edge / 1RB

spectrum

(=)

Ref Level 30.00 dBm
SGL Count 1000/1000

Offset 19.70 dB Mode Auto Sweep

Spectrum ¥

Ref Level 30.00 dém  Offset 19.70 dB

SGL Count 1000/1000

Mode Auto Sweep

@1 AvgPwr (@1 avaPwr
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Start 1.7 GHz 3003 pts Stop 1.712 GHz Start 1.753 GHz 3003 pts 765 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Fr Power Abs ALimit | Rangelow | RangeuUp | RBW | Frequency | Power Abs ALimit
1.700 GHz 1.709 GHz 1.000 MHz 1.70886 GHz -23.37 dBm -10.37 dB 1,753 GHz 1,755 GHz 100.000 kHz 1,75476 GHz 18.09 dbm -11.91 dB
1.709 GHz 1.710 GHz 20.000 kHz 1.71000 GHz -26.16 dBm -13.16 di 1.755 GHz 1.756 GHz 20.000 kHz 1,75500 GHz -25.11 dBm -12.11 dB
1.710 GHz 1.712 GHz 100,000 kHz 1.71024 GHz 17.98 dBm -12.02 dB 1,756 GHz 1,765 GHz 1,000 MHz 1.75609 GHz ~20.53 dBm ~7.53 dB
J ) wo
1 [ )i ) ]
Date: 28.JUL.2024 14:11:12 Date: 28.JUL.2024

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

pectru

Ref Level 30.00 dBm
SGL Count 100/100

Offset 19.70 dB Mode Auto Sweep

Spectrum

Ref Level 30.00 dBm  Offset 12,70 dB

SGL Count 100/100

Mode Auto Sweep

@1 AvgPwr (@1 AvgPwr
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Start 1.7 GHz 3003 pts Stop 1.712 GHz Start 1.753 GHz 3003 pts Stop 1.765 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Fr Power Abs ALimit | Rangelow | RangeuUp | RBW | Frequency | Power Abs ALimit
1.700 GHz 1.709 GHz 1.000 MHz 1.70826 GHz -23.71 dBm -10.71 dB 1,753 GHz 1,755 GHz 100.000 kHz 1,75421 GHz 10.76 dbm -19.24 dB.
1.709 GHz 1.710 GHz 20.000 khz 1.70998 GHz -29.22 dBm -16.22 di 1.755 GHz 1.756 GHz 20.000 kHz 1,75500 GHz -32.50 dBm -19.90 db
1.710 GHz 1.712 GHz 100.000 kHz 1.71056 GHz 10.35 dBm -19.65 dB 1,756 GHz 1,765 GHz 1.000 MHz 1,75653 GHz ~18.88 dBm —c.88 dB
Y
1 L ) u b
Date: 28.JUL.202 14:0%:17
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SPORTON LAB.

FCC RF Test Report

Report No. : FG432201

LTE Band 4/ 1.4MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge /1 RB

ectrum

Ref Level 30.00 dBm
SGL Count 100/100

(=)

Offset 19.70 dB Mode Auto Sweep

Spectrum ¥

Ref Level 30.00 dém
SGL Count 1000,/1000

Offset 19,70 dg Mode Auto Sweep
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Rangelow | RangeUp | RBW | Fr | Ppowerabs | ALimit | Rangelow | RangeuUp | RBW | Frequency |  Powerabs | ALimit
1.700 GHz 1.709 GHz 1.000 MHz 1.70831 GHz -17.83 dBm -4.63 d& 1,753 GHz 1,755 GHz 100.000 kHz 1,75473 GHz 17.20 dbm -12.90 dB.
1.709 GHz 1.710 GHz 20.000 khz 1.71000 GHz -29.71 dBm -16.71 dB 1.755 GHz 1.756 GHz 20.000 kHz 1,75500 GHz -26.93 dBm -13.93 dB
1.710 GHz 1.712 GHz 100,000 kHz 1.71025 GHz 17.78 dBm -12.22 dB 1,756 GHz 1,765 GHz 1.000 MHz 1,75634 GHz -21.49 dBm g.49 dB
—_—

]’r Y

14:12:39

Il

28.JUL.2024

Date:

J

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

‘] o
Spectru || Spectrum v
Ref Level 30.00 dBm  Offset 19.70 dB Mode Auta Sweep Ref Level 30.00 dém  Offset 19,70 de Mode auto Sweep
S6L Caunt 100/100 SGL Count 100/100
@1 AvgPwr (@1 fvgPur
Limit ¢heck PapS | SPURImE Qe ARS _ Paks
. ; ; abs Line _$PURIO|IS_} INE_ABS PARS
20 ghine _FPURIOUS_LINE_ABS PABS 2p ghine _} INE_ABS_|
10 dBm Aot 10 dﬁ?v'-r,\ _.'_."\
,f" "\\ ool )
-10 dem ! -10 drr
-20 dBm J w -20 h‘\
-30 dBm b ' ! |
W W it \ "y I “ |
o Wl L pet™ |, o | e o ‘
] 7
Wl
-50 dBm -50 dBrm
-60 dBm -60 dB
Start 1.7 GHz 3003 pts Stop 1,712 GHz Start 1.753 GHz 3003 pts Stop 1.765 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Fr Power Abs | ALimit | Rangelow | RangeuUp | RBW | Frequency |  Powerabs | ALimit

1.700 GHz 1.709 GHz 1.000 MHz 1.70900 GHz -23.57 dBm -10.57 d& 1,753 GHz 1,755 GHz 100.000 kHz 1,75400 GHz 11,38 dbm -18.62 dB.

1.709 GHz 1.710 GHz 20.000 khz 1.71000 GHz -33.21 dBm -20.21 di 1.755 GHz 1.756 GHz 20.000 kHz 1,75500 GHz -30.82 dBm -17.82 db

1.710 GHz 1.712 GHz 100,000 kHz 1.71034 GHz 11.09 dBm -18.91 dB 1,756 GHz 1,765 GHz 1.000 MHz 1,75631 GHz -18.33 dBm —5.33 dB

Y
)i [ ] ]

14:13:10

Sporton International Inc. (ShenZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : 2ADUL0029

Page Number : A38 of A73



SPORTON LAB.

FCC RF Test Report

Report No. : FG432201

LTE Band 4/ 3MHz / QPSK

Lowest Band Edge / 1RB

Highest Band Edge / 1RB

ectrum % =

Ref Level 30.00 dBm
SGL Count 1000/1000

Offset 19.70 dB Mode Auto Sweep

Spectrum ¥

Ref Level 30.00 dém
SGL Count 1000,/1000

Offset 19,70 dg Mode Auto Sweep

@1 AvgPwr (@1 avaPwr
Limit ¢heck PABS | SPUELGUE GHSEKARS PABS
¥ ; ; abs Line _§PURIOUS_|INE_ABS. PAES
20 ghine —FPURIOUS_|INE_ABS PASS 20 ghine = _JINE_ABS._|
‘ |
10 dBm \ 10 dBm J \
o0de / \ 0 dem (
-10 dem: { T -10 dBrr \
SPURIOUS_LINE_ABS f ll J \‘
-20 dém 4 -20 dB : \ ‘
0 dom f 0 wamf \ HJH Ll d
4ode e gt LU Iﬁ ..H'J l{ JMLMMMH et st
-
-50 dBm 50 di
-60 dBm -60 dB
Start 1.7 GHz 3003 pts Stop 1,713 GHz Start 1.752 GHz 3003 pts Stop 1.765 GHz
Spurious Emissions Spurious Emissions
Rangelow | Range Up RBW | Fr | Power Abs ALimit | Range Low Range Up | RBW | Frequency |  Powerabs | ALimit
1.700 GHz 1.709 GHz 1.000 MHz 1.70849 GHz -21.91 dBm -8.91 d& 1,752 GHz 1,755 GHz 100.000 kHz 1,75458 GHz 19,33 dbm -10.67 dB,
1.709 GHz 1.710 GHz 30.000 kHz 1.70998 GHz -29.91 dBm -16.91 dB 1.755 GHz 1.756 GHz 30.000 kHz 1,75514 GHz -32.32 dBm -19.32 db
1.710 GHz 1.713 GHz 100,000 kHz 1.71042 GHz 19.52 dBm -10.48 dB 1,756 GHz 1,765 GHz 1.000 MHz 1.75634 GHz -20.01 dBm 7.01dB
- —_—
1 ) o [ )il ) ]
Date: 2 JUL. 202 18:1 2 Date: 28 UL 024

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectru

Spectrum

Ref Level 20.00 dém

Offset 19.70 de Mode Auto Sweep

Ref Level 30.00 dBm  Offset 19.70 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr ®1 AvgPwr
Limit ¢heck PAES | SPURIMMIG QH&EKABS PABES
s 5 ; aks Line _$PURIOUS_} INE_ABS PARS
20 ghine —FPURIOUS_|INE_ABS PASS ap gline = _J INE_ABS_|
10 dBm By 1 \\ 10 dBm /'r‘ flnarhy
0de f 0 dBm l ‘
-10 dam W -10 dBrr |
SFURIOUS. LTNE ABS ( | [ |
-20 dBm -20 dB }

|

-30 dBm 1 ]I‘L -30 m‘”
L A ) Ayl Ml L L
PP ek Ll VMI&' ' Bm [ I O AT I
r

-50 dBm -50 der

-60 dBm -60 dBy

Start 1.7 GHz 3003 pts Stop 1,713 GHz Start 1.752 GHz 3003 pts Stop 1.765 GHz

Spurious Emissions Spurious Emissions

Rangelow | Range Up RBW | Fr | Power Abs ALimit | Range Low Range Up | RBW | Frequency |  Powerabs | ALimit
1.700 GHz 1.709 GHz 1.000 MHz 1.70868 GHz -21.50 dBm -8.50 dB 1,752 GHz 1,755 GHz 100.000 kHz 1,75385 GHz 11,37 dbm -18.63 dB.
1.709 GHz 1.710 GHz 30.000 kHz 1.70959 GHz -34.69 dBm ~21.69 dB 1.755 GHz 1.756 GHz 30.000 kHz 1,75510 GHz -31.61 dBm -18.61 db
1.710 GHz 1.713 GHz 100.000 kHz 1.71071 GHz 11.41 dBm -18.59 dB 1,756 GHz 1,765 GHz 1.000 MHz 1.75626 GHz ~19.07 dBm ~6.07 d&.
Y
)i [ ] ]
18:18:28 Date: 28.

Sporton International Inc. (ShenZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : 2ADUL0029

Page Number : A39 of A73



SPORTON LAB.

FCC RF Test Report

Report No. : FG432201

LTE Band 4/ 3MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge /1 RB

oo
cctrum | ([ spectrum # 2
Ref Level 30.00 dBm  Offset 19.70 d& Mode Auto Sweep Ref Level 30.00 dém  Offset 19,70 dB Mode Auto Sweep
SGL Count 1007100 SGL Count 1000,/1000
@1 AvgPwr (@1 avaPwr
Limit Fheck PapS [ SPURIGHE QHBEKARS _ PARS
i ; ; aks Line _§PURIOUS_LINE_ABS PAES
20 ghine —FPURIOUS_|INE_ABS PASS 20 ghine = f _ABS |
10 dBm '\ 10 dam r \
0ds f H 0 dem [ 1
-10 d8m - -10 dBm l
SPURIOUS_LINE_ABS { h H \
-20 dém ', : -20 dB r \I
30 dem PR I I ) ’1 ,L 0 A 1T
e I m | | .IHJ.LF \nj\\l j 4 I It bl
-50 dBm 1 -0 Ber 4
-60 dBm -60 dB
Start 1.7 GHz 3003 pts Stop 1.713 GHz Start 1.752 GHz 3003 pts Stop 1.765 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Fr | Ppowerabs | ALimit | Rangelow | RangeuUp | RBW | Frequency |  Powerabs | ALimit
1.700 GHz 1.709 GHz 1.000 MHz 1.70812 GHz -20.17 dBm -7.17 dé 1,752 GHz 1,755 GHz 100.000 kHz 1,75455 GHz 17.86 dbm -12.14 dB
1.709 GHz 1.710 GHz 30.000 kHz 1.70997 GHz -30.47 dBm -17.47 d& 1.755 GHz 1.756 GHz 30.000 kHz 1.75503 GHz ~33.56 dBm -20.56 db
1.710 GHz 1.713 GHz 100,000 kHz 1.71045 GHz 18.39 dBm -11.61 dB 1,756 GHz 1,765 GHz 1.000 MHz 1,75607 GHz -20.77 dBm 7.77 dB
—_—
Y
1 ) o [ )il ) ]
Date: 28.JUL.2024 18:19:14 Date: 28.JUL.2024
'] oo
Spectru u%;‘ Spectrum v
Ref Level 30.00 dBm  Offset 19.70 dB Mode Auta Sweep Ref Level 30.00 dém  Offset 19,70 de Mode auto Sweep
S6L Caunt 100/100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
Limit ¢heck PAES | SPURIGMIS QHBEKABS PARS
. ; ; aks Li PURIOUS_| INE_ABS PARS
20 ghine —FPURIOUS_|INE_ABS PASS ap gline = _J INE_ABS_|
10 dBm e, 10 dBm J,‘W““,”.-'\
0 da / \ 0 dem {J
-10 dBm ! -10 dBm f
SPURIOUS_LINE_ABS H l' |
-20 dBm F || -20 dB
-30 dBm wf l -30 :L,‘..,.‘:'. L.'|| il
40.de P T \..m M '|| 'I,ﬁ'”“'“ i Jﬁl\whw I i H' “ \ \
e g M\
-50 dBm -50 dBrm
-60 dBm -60 dB
Start 1.7 GHz 3003 pts Stop 1.713 GHz Start 1.752 GHz 3003 pts Stop 1.765 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Fr | Ppowerabs | ALimit | Rangelow | RangeuUp | RBW | Frequency |  Powerabs | ALimit
1.700 GHz 1.709 GHz 1.000 MHz 1.70898 GHz -26.62 dBm -13.62 dB 1,752 GHz 1,755 GHz 100.000 kHz 1,75388 GHz 12,46 dbm -17.54 dB,
1.709 GHz 1.710 GHz 30.000 kHz 1.70994 GHz -31.76 dBm -1e.78 di 1.755 GHz 1.756 GHz 30.000 kHz 1,75508 GHz -33.25 dBém -20.25 db
1.710 GHz 1.713 GHz 100,000 kHz 1.71094 GHz 13.00 dBm -17.00 dB 1,756 GHz 1,765 GHz 1.000 MHz 1,75629 GHz ~19.63 dBm ~6.63 dB
Y
)i [ ] ]
18:1B:51 Date: 28.

Sporton International Inc. (ShenZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : 2ADUL0029

Page Number

: A40 of A73




SPORTON LAB.

FCC RF Test Report

Report No. : FG432201

LTE Band 4 / 5MHz / QPSK

Lowest Band Edge / 1RB

Highest Band Edge / 1RB

*

Spectrum

= Spectrum ¥

Ref Level 30.00 dBm
SGL Count 100/100

Offset 19.70 dB Mode Auto Sweep

Ref Level 30.00 dém
SGL Count 100/100

Offset 19,70 dg Mode Auto Sweep

@1 AvgPwr @1 Avapwr
Limit ¢heck PABS | SPUELGUE GHSEKARS PABS
i ; ; abs Line _§PURIOUS_J INE_ABS. PAES
20 ghine —FPURIOUS_|INE_ABS PABS 20 ghine = _JINE_ _[_
10 dBm I 10 dBm \\
0 dey I‘ " 0 dem \
-10 dem | | -10 dem | :
SPURIOUS_LINE_ABS l’ \ / |
20 dem 1 |l‘| 20 de J L}
30 dem | | t“l J,l"l1 | a0d — | | [
ol i d L b.J\I T || s T kle SR/ N "
-50 dBm | mewﬂ J,EQL,M I.MULJ
-60 dBm 60 dB
Start 1.7 GHz 3003 pts Stop 1.715 GHz Start 1.75 GHz 3003 pts Stop 1.765 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Fr Power Abs | ALimit | Rangelow | RangeuUp | RBW | Frequency |  Powerabs | ALimit
1.700 GHz 1.709 GHz 1.000 MHz 1.70842 GHz -18.26 dBm -5.26 d& 1,750 GHz 1,755 GHz 100.000 kHz 1,75465 GHz 20.38 dBm -9.62 dB.
1.709 GHz 1.710 GHz 50.000 kHz 1.70999 GHz -22.25 dBm -9.25 dB 1.755 GHz 1.756 GHz 50.000 kHz 175501 GHz -24.20 dBm -11.20 dB
1.710 GHz 1.715 GHz 100.000 kHz 1.71034 GHz 20.03 dBm -9.97 d& 1.756 GHz 1,765 GHz 1.000 MHz 1,75699 GHz ~17.15 dBm ~4.15 dB.
Y
I ] ] )
Date: 28.JUL.2024 18:2B:44 2024
Spectrum 3 D) |[ spectrum il
Ref Level 30.00 dBm  Offset 19.70 dB Mode Auta Sweep Ref Level 30.00 dém  Offset 19,70 de Mode auto Sweep
S6L Caunt 100/100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
Limit ¢heck PAES | SPURIGMIS QHBEKABS PARS
. ; ; aks Li PURIOUS_| INE_ABS PARS
20 ghine —FPURIOUS_|INE_ABS ABS ap gline = _J INE_ABS._|
10 dBm Hmﬁ 10 dBm ¢ peape \
ode ‘J 1\ 0 dBm | \
-10 dam | -10 dBrr ‘
T ] [
-20 dBm 1 - -20 dB
Py
-30 dBm | ll I'j 3nd . ’-.NJJ & AN | .
IR L b, I L L
o e . A T kg1 ) | L
T L‘J Brr— A
-50 dBm e L
-60 dBm -60 dBy
Start 1.7 GHz 3003 pts Stop 1.715 GHz Start 1.75 GHz 3003 pts Stop 1.765 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Fr | Ppowerabs | ALimit | Rangelow | RangeuUp | RBW | Frequency |  Powerabs | ALimit
1.700 GHz 1.709 GHz 1.000 MHz 1.70824 GHz -18.15 dBm -5.15 dé 1,750 GHz 1,755 GHz 100.000 kHz 1,75439 GHz 12,74 dbm -17.26 dB.
1.709 GHz 1.710 GHz 50.000 kHz 1.70989 GHz -26.50 dBm -13.50 de 1.755 GHz 1.756 GHz 50.000 kHz 1,75508 GHz -25.65 dBm -12.65 db
1.710 GHz 1.715 GHz 100.000 kHz 1.71003 GHz 12.84 dBm -17.16 d& 1.756 GHz 1,765 GHz 1.000 MHz 1,75724 GHz -20,35 dBm ~7.35 dB.
Y
I ] ] )
Date: 28.JUL.202 18:2B:05 1

Sporton International Inc. (ShenZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : 2ADUL0029

Page Number : A4l of A73



SPORTON LAB.

FCC RF Test Report

Report No. : FG432201

LTE Band 4 / 5MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge /1 RB

oo
cctrum | =|[ spectrum # T
Ref Level 30.00 dBm  Offset 19.70 d& Mode Auto Sweep Ref Level 30.00 dBm  Offset 19.70 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 Avapwr
Limit ¢heck PABS | SPUELGUE GHSEKARS PABS
3 3 3 ApS Line _§PURIOUS_J INE_ABS. PARS
20 ghine —FPURIOUS_|INE_ABS PASS 20 ghine = _J INE_ABS._|
[
10 dBm | 10 dam \
o0de )‘ ‘ 0.dBm \
-10 dém T -10 dBm
SPURIOUS_LINE_ABS } J
20 dem J -+ 20 de J 'l
-30 dBm | t m “l -30d | ! H
ol N T ey DS TR LA N N
X J ¥ %
ik, ) ,)"I o !
-50 dBm etk -0 el
-60 dBm 60 dB
Start 1.7 GHz 3003 pts Stop 1.715 GHz Start 1.75 GHz 3003 pts Stop 1.765 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Fr | Ppowerabs | ALimit | Rangelow | RangeuUp | RBW | Frequency |  Powerabs | ALimit
1.700 GHz 1.709 GHz 1.000 MHz 1.70828 GHz -18.81 dBm -5.81 dB 1,750 GHz 1,755 GHz 100.000 kHz 1.75469 GHz 18.66 dBm -11.34 dB
1.709 GHz 1.710 GHz 50.000 kHz 1.70999 GHz -22.33 dBm -9.33 d& 1.755 GHz 1.756 GHz 50.000 kHz 1,75503 GHz -21.4% dBém -8.49 dB
1.710 GHz 1.715 GHz 100.000 kHz 1.71039 GHz 19,88 dBm -10.12 dB 1.756 GHz 1,765 GHz 1.000 MHz 1.75814 GHz Z22.12 dBm
J ) e
Il ( ) ]
Date: 2 JUL. 202 18:30:04 Date: 28 UL 024 8
Tr— [@)|[Feecrom *) v
Ref Level 30.00 dBm  Offset 19,70 dB Mode Auto Sweep Ref Level 30.00 dém  Offset 19,70 de Mode auto Sweep
SGL Count 100/100 SGL Count 100/100

@1 AvgPwr (@1 fvgPur
Limit ¢heck PAES | SPURIGMIS QHBEKABS PARS
. ; ; abs Li PURIOUS_| INE_ABS PARS
20 ghine —FPURIOUS_|INE_ABS PASS ap gline = _J INE_ABS._|
10 dBm W 10 dBm {
0ds [/ l‘ 0dBm ‘I \
-10 dam ‘ t -10 dBrr
T 13
-20 dBm = - -20 de WJ',
30 dem l ‘ l 1\ 1l st “j lrl\'\ )\A\v " l 30 d ”,FA \lb"r' M “
it Ll HITRNE ! m! i | b NG M | ;I.Mm
4 A
-50 dBm By
-60 dBm -60 dBy
Start 1.7 GHz 3003 pts Stop 1,715 GHz Start 1.75 GHz 3003 pts Stop 1.765 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Fr | Ppowerabs | ALimit | Rangelow | RangeuUp | RBW | Frequency |  Powerabs | ALimit
1.700 GHz 1.709 GHz 1.000 MHz 1.70847 GHz -18.80 dBm -5.80 dB 1,750 GHz 1,755 GHz 100.000 kHz 1,75414 GHz 14,50 dbm -15.50 dB.
1.709 GHz 1.710 GHz 50.000 kHz 1.71000 GHz -24.41 dBm -11.41 dB 1.755 GHz 1,756 GHz 50.000 kHz 1.75500 GHz -22.96 dBm ~.96 dB
1.710 GHz 1.715 GHz 100.000 kHz 1.71053 GHz 12.47 dBm -17.53 d& 1.756 GHz 1,765 GHz 1.000 MHz 1,75722 GHz 20,62 dBm —7.62 dB
Y
)i [ ] ]
18:31:13 Date: 28.

Sporton International Inc. (ShenZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : 2ADUL0029

Page Number

: A42 of A73




SPORTON LAB.

FCC RF Test Report

Report No. : FG432201

LTE Band 4 / 10MHz / QPSK

Lowest Band Edge / 1RB

Highest Band Edge / 1RB

28.JUL.2024

Date:

oo
cctrum | ([ spectrum T
Ref Level 30.00 dBm  Offset 19.70 d& Mode Auto Sweep Ref Level 30.00 dBm  Offset 19.70 de Mode Auto Sweep
SGL Count 1007100 SGL Count 100/100
@1 AvgPwr (@1 avaPwr
Limit ¢heck PABS | SPUELGUE GHSEKARS PABS
i ; ; abs Line _§PURIOUS_J INE_ABS. PARS
20 ghine —FPURIOUS_|INE_ABS PABS q 20 ghine = _JINE_ABS_| _\
10 dBm " : 10 dBm ll l
ode f l‘ 0dBm J
-10 dBm % -10 deir !
SPURIOUS_LINE_ABS ’ b [ \ |
-20 dBm — -20 dB
g/ | 1 bk I
IRV} 11 l
(WP K1Y 1N h | ‘ f"U‘ JH ﬂ _40dBm A /JI | H | | |\‘|II [ A T—
o i I LI ] O ||| P P |
-60 dBm 60 dB
Start 1.7 GHz 3003 pts Stop 1.72 GHz Start 1.745 GHz 3003 pts Stop 1.765 GHz
purious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Fr | Ppowerabs | ALimit | Rangelow | RangeuUp | RBW | Frequency |  Powerabs | ALimit

1.700 GHz 1.709 GHz 1.000 MHz 1.70875 GHz -17.68 dBm -4.69 d& 1,745 GHz 1,755 GHz 100.000 kHz 1,75424 GHz 19,30 dBm -10.70 dB

1.709 GHz 1.710 GHz 100.000 kHz 1.70990 GHz -24,59 dBm -11.59 dB 1.755 GHz 1.756 GHz 100.000 kHz 1.75506 GHz -23.34 dBm S10.34 dB

1.710 GHz 1.720 GHz 100.000 kHz 1.71077 GHz 15,40 dBm -10.60 dB 1.756 GHz 1,765 GHz 1.000 MHz 1.75606 GHz 217.12 dBm 412 dp

. S—
1 b [ )i ) ]
Date: 2 JUL. 202 18:3B:01

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectru

Ref Level 30.00 dBm
SGL Count 100/100

Offset 19.70 dB Mode Auto Sweep

Spectrum

Ref Level 20.00 dém
SGL Count 100/100

Offset 12,70 dB

Mode Auto Sweep

@1 AvgPwr (@1 fvgPur
Limit Fheck PapS | SPURIGHIE QHEEKABS_ Pafs
. ; ; abs Li PURIOUS_| INE_ABS PARS
20 ghine —FPURIOUS_|INE_ABS PASS ap gline = _J INE_ABS._|
10 dBm ™ 10 dBm ‘Wﬂn\
0 da J[ \ 0 dem /J I
-10 dam -10 dBrr
SFURTOUS. INE 203 } \
-20 dém [I' f -20 de Hﬂ
30 dBm I i Jﬂf’ u! ﬂk 04 o n 1,
ol 1]
okl al ”| I HM ; A H‘J Wt el
T \’w\ﬂm -40d Inl ]L\Nw;u'“lw
-50 dem . ] Jon %@,&MJJ'I ﬂ‘l
-60 dBm -60 dBy
Start 1.7 GHz 3003 pts Stop 1,72 GHz Start 1.745 GHz 3003 pts Stop 1.765 GHz
purious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Fr | Ppowerabs | ALimit | Rangelow | RangeuUp | RBW | Frequency |  Powerabs | ALimit

1.700 GHz 1.709 GHz 1.000 MHz 1.70883 GHz -18.76 dBm -5.76 d& 1,745 GHz 1,755 GHz 100.000 kHz 1,75408 GHz 12,35 dbm -17.65 dB.

1.709 GHz 1.710 GHz 100.000 kHz 1.70987 GHz -24.58 dBm -11.58 d8 1.755 GHz 1.756 GHz 100.000 kHz 1,75513 GHz -24.27 dBm -11.27 db

1.710 GHz 1.720 GHz 100.000 kHz 1.71149 GHz 12.11 dBm -17.89 dB 1,756 GHz 1,765 GHz 1.000 MHz 1,75658 GHz -18.11 dBm 511 de

Y
)i [ ] ]

Sporton International Inc. (ShenZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : 2ADUL0029

Page Number

: A43 of A73




SPORTON LAB.

FCC RF Test Report

Report No. : FG432201

LTE Band 4/ 10MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge /1 RB

ectrum

(=)

Ref Level 30.00 dBm  Offset 19.70 dB

SGL Count 100/100

Mode Auto Sweep

Spectrum ¥

Ref Level 30.00 dém  Offset 19.70 dB

SGL Count 100/100

Mode Auto Sweep

@1 AvgPwr (@1 avaPwr
Limit Fheck PABS [ SPURIGHE QHBEKARS _ PARS
i ; ; aks Line _§PURIOUS_J INE_ABS. PAES
20 ghine _FPURIOUS_LINE_ABS PABS ﬂ 20 ghine = _J INE_ABS._| f‘\
10 dBm ‘ 10 dBm ll i
ode i l\ 0.dBm ‘
-10 d8m -10 dBrr | {
SPURIOUS_LINE_ABS { ‘ } ]
-20 dém J' -20 dB f kn
-30 dém - i ﬁ -and i | I
PO | “ { \Jd Ll | | 40 dBm. A a_’l \ L m I |J|
50 dBm i S SdRw ol "\ A f\J
-60 dBm -60 dB
Start 1.7 GHz 3003 pts Stop 1.72 GHz Start 1.745 GHz 3003 pts Stop 1.765 GHz
purious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Fr Power Abs | ALimit | Rangelow | RangeuUp | RBW | Frequency |  Powerabs | ALimit
1.700 GHz 1.709 GHz 1.000 MHz 1.70782 GHz -22.60 dBm -9.60 d& 1,745 GHz 1,755 GHz 100.000 kHz 1,75422 GHz 18,76 dbm -11.24 dB.
1.709 GHz 1.710 GHz 100,000 kHz 1.70992 GHz -24.45 dBm -11.45 di 1.755 GHz 1.756 GHz 100.000 kHz 1.75504 GHz -16.96 dBm -5.96 db
1.710 GHz 1.720 GHz 100,000 kHz 1.71076 GHz 19.51 dBm -10.49 dB 1,756 GHz 1,765 GHz 1.000 MHz 1,75745 GHz -21.10 dBm
. S—
Il b ( ) ]
Date: 28.JUL.202 Date: 28.JUL.2024 18:443:05
‘] oo
Spectru || Spectrum v
Ref Level 30.00 dBm  Offset 19.70 dB Mode Auta Sweep Ref Level 30.00 dém  Offset 19,70 de Mode auto Sweep
S6L Caunt 1007100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
Limit ¢heck PAES | SPURIGMIS QHBEKABS PARS
. ; ; abs Li PURIOUS_| INE_ABS PARS
20 ghine —FPURIOUS_|INE_ABS PASS ap gline = _J INE_ABS._|
~, ot
10 dBm / oA 10 dém T
0ds J‘ \l 0dbm ‘
|| L
-10 dBm Iu -10 derm T
-20 dBm -20 dB ['J ﬂ“\q ”-i
30 dem I T N " 304 ! (T |
w AL |
A T AT “ | J..JJ 5 . wlzﬂ" e UL Ll ,
Mot M L.
50 dBm LAY Al I I T I i
-60 dBm -60 dB
Start 1.7 GHz 3003 pts Stop 1.72 GHz Start 1.745 GHz 3003 pts Stop 1.765 GHz
purious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Fr | Ppowerabs | ALimit | Rangelow | RangeuUp | RBW | Frequency |  Powerabs | ALimit
1.700 GHz 1.709 GHz 1.000 MHz 1.70825 GHz -21.69 dBm -8.69 d& 1,745 GHz 1,755 GHz 100.000 kHz 1,75362 GHz 12,87 dbm -16.13 dB.
1.709 GHz 1.710 GHz 100.000 kHz 1.70993 GHz -22.08 dBm -9.08 dB 1.755 GHz 1.756 GHz 100.000 kHz 1,75506 GHz -24.67 dBm -11.67 dB
1.710 GHz 1.720 GHz 100,000 kHz 1,71146 GHz 14.05 dBm -15.95 dB 1,756 GHz 1,765 GHz 1.000 MHz 1,75613 GHz -18.76 dBm ~5.76 dB.
y
)i [ ] ]

Sporton International Inc. (ShenZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : 2ADUL0029

Page Number . Ad4 of A73



SPORTON LAB.

FCC RF Test Report

Report No. : FG432201

LTE Band 4/ 15MHz / QPSK

Lowest Band Edge / 1RB

Highest Band Edge / 1RB

Spectrum

&

Ref Level 30.00 dBm
SGL Count 100/100

Offset 19.70 dB Mode Auto Sweep

Spectrum ¥

Ref Level 30.00 dém
SGL Count 100/100

Offset 19,70 dg Mode Auto Sweep

09:24:13

@1 AvgPwr (@1 avaPwr
Limit ¢heck PABS | SPUELGUE GHSEKARS PABS
i ; ; Abs Line _§PURIOUS_J INE_ABS. PARS
20 ghine —FPURIOUS_|INE_ABS ABS 20 ghine = _J INE_ABS._| p‘
10 dBm ﬂ 10 dBm i l
0 dey J‘ \\ 0 dem J |
-10 d8m -10 dBrr 1
i |
20 dem T - 20 de l.l
A il
-30 dBm | / ¥ -30d T \
odesd il IHHM ||| \f \' | n H 40 dBm - !;f/ “H| I“I‘"\ Ll 1 n
U LA
50 dBm | . S0d8 A A M J
-60 dBm 60 dB
Start 1.7 GHz 3003 pts Stop 1.725 GHz Start 1.74 GHz 3003 pts Stop 1.765 GHz
purious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Fr Power Abs | ALimit | Rangelow | RangeuUp | RBW | Frequency |  Powerabs | ALimit
1.700 GHz 1.709 GHz 1.000 MHz 1.70888 GHz -18.94 dBm -5.94 d& 1,740 GHz 1,755 GHz 100.000 kHz 1,75397 GHz 18.02 dbm -11.98 dB.
1.709 GHz 1.710 GHz 200.000 kHz 1.70987 GHz -19.85 dBm -6.85 dB 1.755 GHz 1.756 GHz 200.000 kHz 1,75509 GHz -19.11 dBm -6.11 dB
1.710 GHz 1.725 GHz 100.000 kHz 1.71101 GHz 20.39 dBm -9.61 dB 1.756 GHz 1,765 GHz 1.000 MHz 1,75604 GHz -27.14 dBm “14.14 dB
Y
1 { Jjd ) [ ]

Ref Level 30.00 dBm
SGL Count 100/100

Offset 19.70 dB Mode Auto Sweep

Lowest Band Edge / Full RB Highest Band Edge / Full RB
Spectrum m Spectrum ¥ [@

Ref Level 20.00 dém
SGL Count 100/100

Offset 19.70 de Mode Auto Sweep

@1 AvgPwr (@1 AvgPwr
Limit Fheck PapS | SPURIGHIE QHEEKABS_ Pafs
¥ ; ; aks Li PURIOUS_| INE_ABS PARS
20 ghine —FPURIOUS_|INE_ABS ABS ap gline = _J INE_ABS._|
10 dBm ﬂﬂi 10 dBm {H‘M\\
0ds J{ ‘l 0 dBm J \
-10 dam -10 dBrr
SR T e [ U
-20 dém n b -20 dB »
-30 dBm L T a0 d | b
T J) i i e o WL
“ y
50 dem | e et P Iy MJ»
-60 dBm -60 dB
Start 1.7 GHz 3003 pts Stop 1.725 GHz Start 1.74 GHz 3003 pts Stop 1.765 GHz
purious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Fr | Ppowerabs | ALimit | Rangelow | RangeuUp | RBW | Frequency |  Powerabs | ALimit
1.700 GHz 1.709 GHz 1.000 MHz 1.70825 GHz -22.13 dBm -9.13 dé 1,740 GHz 1,755 GHz 100.000 kHz 1,75312 GHz 12,19 dbm -16.91 dB.
1.709 GHz 1.710 GHz 200.000 kHz 1.70984 GHz -17.07 dBm -4.07 d& 1.755 GHz 1.756 GHz 200.000 kHz 1,75522 GHz -19.55 dBm -6.55 dB
1.710 GHz 1.725 GHz 100,000 kHz 1.71184 GHz 13.29 dBm -16.71 dB 1,756 GHz 1,765 GHz 1.000 MHz 1.75841 GHz -26.54 dBm “13.54 dB
y
1 { Jjd ) [ ]
Date: 29.J JUL. 202 JUL.2024  09:32:56

Sporton International Inc. (ShenZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : 2ADUL0029

Page Number

: A45 of A73



SPORTON LAB.

FCC RF Test Report

Report No. : FG432201

LTE Band 4/ 15MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge /1 RB

ectrum

(=)

Ref Level 30.00 dBm  Offset 19.70 dB

SGL Count 100/100

Mode Auto Sweep

Spectrum

Ref Level 30.00 dém  Offset 19.70 dB

SGL Count 100/100

Mode Auto Sweep

@1 AvgPwr (@1 avaPwr
Limit ¢heck PABS | SPUELGUE GHSEKARS PABS
i ; ; aks Line _§PURIOUS_J INE_ABS. PAES
20 ghine _FPURIOUS_LINE_ABS PABS 20 ghine = _JINE_ABS_| r\
10 dBm n 10 dBm i 1
o0de f' ‘\ 0 dem / l
-10 dem: ! -10 dBir
SPURIOUS_LINE_ABS ‘ ' F \
-20 dém ru ‘ -20 dB f
30 dBm 'tw} a0 d 7 { \ m []
P 1 L VI | 4 dom ij Ll o ‘ "H \
i [0 i ]
50 dBm e, ot 50 8 A
-60 dBm -60 dB
Start 1.7 GHz 3003 pts Stop 1.725 GHz Start 1.74 GHz 3003 pts Stop 1.765 GHz
purious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Fr | Ppowerabs | ALimit | Rangelow | RangeuUp | RBW | Frequency |  Powerabs | ALimit
1.700 GHz 1.709 GHz 1.000 MHz 1.70848 GHz -20.48 dBm -7.48 dB 1,740 GHz 1,755 GHz 100.000 kHz 1,75400 GHz 19,14 dbm -10.96 dB
1.709 GHz 1.710 GHz 200.000 kHz 1.70984 GHz -21.20 dBm -8.20 d& 1.755 GHz 1.756 GHz 200.000 kHz 1,75515 GHz -18.85 dBm -5.85 dB
1.710 GHz 1.725 GHz 100,000 kHz 1.71106 GHz 18.29 dBm -11.71 dB 1,756 GHz 1,765 GHz 1.000 MHz 1,75878 GHz -27.63 dBm “14.53 dB
. S—
1 ) o )il ) ]

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

‘] oo
Spectru || Spectrum v
Ref Level 30.00 dBm  Offset 19.70 dB Mode Auta Sweep Ref Level 30.00 dém  Offset 19,70 de Mode auto Sweep
S6L Caunt 1007100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
Limit ¢heck PABS | SPURIGMIS QHBEKABS PARS
. ; ; Abs Li PURIOUS_| INE_ABS PARS
20 ghine —FPURIOUS_|INE_ABS PASS ap gline = _J INE_ABS._|
10 dem L 10 dam “’“‘-"\
J/ \‘ H
-10 dam ! -10 dBrr l
-20 dBm 7 3 -20 dB . ﬂ
/ A
30 dam il [ I 5‘ | 30 d ’U'IJ b
\ [ Ll
el L |||l | \ ' ) 40 dBm. ! 1V lj i Y I P
] \ L
50 dBm A - S 0-alb Aol TN
-60 dBm -60 dB
Start 1.7 GHz 3003 pts Stop 1.725 GHz Start 1.74 GHz 3003 pts Stop 1.765 GHz
purious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Fr | Ppowerabs | ALimit | Rangelow | RangeuUp | RBW | Frequency |  Powerabs | ALimit

1.700 GHz 1.709 GHz 1.000 MHz 1.70870 GHz -20.26 dBm -7.26 d& 1,740 GHz 1,755 GHz 100.000 kHz 1,75372 GHz 12,83 dbm -17.17 dB.

1.709 GHz 1.710 GHz 200.000 kHz 1.70948 GHz -21.05 dBm -8.05 dB 1.755 GHz 1.756 GHz 200.000 kHz 1.75518 GHz -21.05 dBm -8.05 dB

1.710 GHz 1.725 GHz 100,000 kHz 1,71130 GHz 13.71 dBm -16.29 dB 1,756 GHz 1,765 GHz 1.000 MHz 1,75609 GHz ~19.65 dBm ~6.65 dB

y
)i [ ] ]

Sporton International Inc. (ShenZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : 2ADUL0029

Page Number : A46 of A73



SPORTON LAB.

FCC RF Test Report

Report No. : FG432201

LTE Band 4 / 20MHz / QPSK

Lowest Band Edge / 1RB

Highest Band Edge / 1RB

ectrum

=)

Ref Level 30.00 dBm  Offset 19.70 dB

SGL Count 100/100

Mode Auto Sweep

Spectrum

Ref Level 30.00 dém
SGL Count 100/100

Offset 19,70 dg Mode Auto Sweep

Date: 28.JUL.2024

@1 AvgPwr (@1 avaPwr
Limit ¢heck PABS | SPUELGUE GHSEKARS PABS
i ; ; < Line _§PURIOUS_J INE_ABS. PAES
20 ghine _FPURIOUS_LINE_ABS PABS 20 ghine = _JINE_ABS_| ﬂ
10 dBm ﬂ 10 dBm ‘ \
0 da H‘ 0 dem ’ I
-10 dem: | -10 dBir
SPURIOUS_LINE_ABS ( \ ‘ L
-20 dém J \ -20 dB ’ l
-30 dBm el —IH and ol |”
| “ I.{‘ \ 40 dBm | \A “ II\ [ TRETIIA I
L) LN
50 dBm Al ol 5045 . N .
-60 dBm 60 dB
Start 1.7 GHz 3003 pts Stop 1.73 GHz Start 1.735 GHz 3003 pts Stop 1.765 GHz
purious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Fr Power Abs | ALimit | Rangelow | RangeuUp | RBW | Frequency |  Powerabs | ALimit
1.700 GHz 1.709 GHz 1.000 MHz 1.70890 GHz -20.00 dBm -7.00 d& 1,735 GHz 1,755 GHz 100.000 kHz 1,75357 GHz 19.70 dbm -10.30 dB.
1.709 GHz 1.710 GHz 200.000 kHz 1.70983 GHz -20.57 dBm -7.57 dB 1.755 GHz 1.756 GHz 200.000 kHz 1.75502 GHz ~20.66 dBm ~7.66 dB
1.710 GHz 1.730 GHz 100.000 kHz 1.71149 GHz 15.73 dBm -10.27 dB 1,756 GHz 1,765 GHz 1.000 MHz 1,75809 GHz -29.66 dBm ~16.56 dB
Y SERRRRRED
1 ) o )il ] ]

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Date: 28.JUL.2024 18

] o
Spectru ﬂé}‘ Spectrum v
Ref Level 30.00 dBm  Offset 19.70 dB Mode Auta Sweep Ref Level 30.00 dém  Offset 19,70 de Mode auto Sweep
SGL Count 1007100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
Limit ¢heck Pafs | SPURImIE Qe ABS _ Pafs
. ; ; s Li PURIOUS_| INE_ABS PARS
20 ghine _FPURIOUS_LINE_ABS PASS 2p ghine _J INE_ABS._|
10 dBm ‘ "1 10 dBm / "'\
0ds f 0 dem f \
-10 dem -10 derm |
-20 dBm -20 dB
A 1]
o | s RN
el | L Hl ) | \I\Uﬂl 40 dBm f,l\./ﬂ w IL ‘H “.‘ Lk
A
50 dBm A IU\_ A S0.d8 A A N
-60 dBm -60 dB
Start 1.7 GHz 3003 pts Stop 1.73 GHz Start 1.735 GHz 3003 pts Stop 1.765 GHz
purious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Fr Power Abs | ALimit | Rangelow | RangeuUp | RBW | Frequency |  Powerabs | ALimit

1.700 GHz 1.709 GHz 1.000 MHz 1.70802 GHz -24.30 dBm -11.30 dB 1,735 GHz 1,755 GHz 100.000 kHz 1,75349 GHz 12,73 dbm -17.27 dB.

1.709 GHz 1.710 GHz 200.000 kHz 1.70957 GHz -22.02 dBm -9.02 dB 1.755 GHz 1.756 GHz 200.000 kHz 1.75503 GHz ~21.05 dBm ~8.05 dB.

1.710 GHz 1.730 GHz 100,000 kHz 1.71207 GHz 12.32 dBm -17.68 dB 1,756 GHz 1,765 GHz 1.000 MHz 1,75629 GHz -20,91 dBm 791 dB

T
1 [ )i ] ]

Sporton International Inc. (ShenZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : 2ADUL0029

Page Number : A47 of A73




SPORTON LAB.

FCC RF Test Report

Report No. : FG432201

LTE Band 4/ 20MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge /1 RB

ectrum

=)

Ref Level 30.00 dBm  Offset 19.70 dB

SGL Count 100/100

Mode Auto Sweep

Spectrum

Ref Level 30.00 dém
SGL Count 100/100

Offset 19,70 dg Mode Auto Sweep

@1 AvgPwr (@1 avaPwr
Limit ¢heck PABS | SPUELGUE GHSEKARS PABS
i ; ; s Line _§PURIOUS_J INE_ABS. PAES
20 ghine _FPURIOUS_LINE_ABS ﬂA 20 ghine = _JINE_ABS_| q
10 dBm 10dBm \
o0de H 0 dem l
-10 d8m -10 dBrr | ‘
SPURIOUS_LINE_ABS r \ r
-20 dém } l -20 dB /l "
-30 dBm 1 : f" 30d l‘
oney 41| H Hl\ \l H { _40 dBm I l| q \ | | ‘ | N
WL L
= A A4 — |
50 dam -v At 50
-60 dBm -60 dB
Start 1.7 GHz 3003 pts Stop 1.73 GHz Start 1.735 GHz 3003 pts Stop 1.765 GHz
purious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Fr Power Abs | ALimit | Rangelow | RangeuUp | RBW | Frequency |  Powerabs | ALimit

1.700 GHz 1.709 GHz 1.000 MHz 1.70863 GHz -22.49 dBm -9.49 dé 1,735 GHz 1,755 GHz 100.000 kHz 1,75359 GHz 19.73 dbm -10.27 dB.

1.709 GHz 1.710 GHz 200.000 kHz 1.70996 GHz -22.53 dBm -9.53 dB 1.755 GHz 1.756 GHz 200.000 kHz 1,75502 GHz -17.18 dBm

1.710 GHz 1.730 GHz 100,000 kHz 1.71147 GHz 19.80 dBm -10.20 dB 1,756 GHz 1,765 GHz 1.000 MHz 1.75694 GHz ~21.28 dBm

T SERRRRRED
Il b ( 1 J
Date: 28.JUL.202 18:05:26 Date: 28.JUL.2024

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectru

Ref Level 30.00 dBm  Offset 19.70 dB Mode

SGL Count 100/100

Auto Sweep

Spectrum

Ref Level 20.00 dém
SGL Count 100/100

Offset 19.70 de Mode Auto Sweep

Date:

@1 AvgPwr (@1 AvgPwr
Limit Fheck Pafs | SPURIGHIE QHEEKABS_ Pafs
i ; ; s Line _$PURIOUS_} INE_ABS PARS
20 ghine —FPURIOUS_|INE_ABS PASS ap gline = _J INE_ABS._|
10 dBm i 10 dam A ’
0de # } 0 dBm ! i
-10 dem i -10 der
o M
-20 dBm i Y -20 dey ff 3
l 4]
30 dem rull Jw ‘\-\M 30d i.f"l il l
| WJ\ j 0 o fiw"j WAL g .
=0 dem e, J Ll bt o S0 At u_.J
-60 dBm -60 dBy
Start 1.7 GHz 3003 pts Stop 1.73 GHz Start 1.735 GHz 3003 pts Stop 1.765 GHz
purious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Fr Power Abs | ALimit | Rangelow | RangeuUp | RBW | Frequency |  Powerabs | ALimit
1.700 GHz 1.709 GHz 1.000 MHz 1.70808 GHz -27.46 dBm -14.36 dB 1,735 GHz 1,755 GHz 100.000 kHz 1,75269 GHz 12,03 dbm -16.97 dB.
1.709 GHz 1.710 GHz 200.000 kHz 1.70974 GHz -24.63 dBm -11.63 d& 1.755 GHz 1.756 GHz 200.000 kHz 1.75507 GHz -21.85 dBm -6.85 db
1.710 GHz 1.730 GHz 100.000 kHz 1.71157 GHz 12.11 dBm -16.89 dB 1,756 GHz 1,765 GHz 1.000 MHz 1.75603 GHz ~20.15 dBm ~7.15 dB.
T
1 [ )i ] ]
18:06:02 28.JUL.2024 18

Sporton International Inc. (ShenZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : 2ADUL0029

Page Number : A48 of A73




SPORTON LAB.

FCC RF Test Report

Report No. : FG432201

Conducted Spurious Emission

LTE Band 4/ 1.4MHz

Lowest Channel / QPSK Middle Channel / QPSK
==
v
Ref Level 0.00 dBm  Offset 19,70 dB Mode Auto Swesp Ref Level 0.00 dém  Offset 19,70 db Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit iheuk Paks Limit i\.gbk PAES
10 &d RPLIRIOUS JINE ARS PARS -10 dgfR—BURIOUS | INE_ARS BARS
| SPURIOUS_LINE_ABS _SPURIOUS_LINE_ABS_
-20 der -20 dBm
-30 der -30 dBm
40 dB = P A |[[ 40 aBm oy Ao
T 1 B el .. bt
-60 dB -60 dBm
-70 dBm -70 dBm
-80 dBm -80 dBm
-90 dBm -90 dBm
Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions [Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | Range low | RangeUp | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 945.46477 MHz -49.08 dém 30.000 MHz 1.000 GHz 1.000 MHz 868.38831 MHz -49.16 dém -36.16 dB
1.000 GHz 1.700 GHz 1.000 MHz 1.68303 GHz -45.27 dem -32.27 de 1.000 GHz 1.700 GHz 1.000 MHz 1.58158 GHz -43.20 deém -30.20 de
1.765 GHz 3.000 GHz 1.000 MHz 1.85945 GHz -41.44 dBm -28.44 dB 1.765 GHz 3.000 GHz 1.000 MHz 1.88290 GHz -43.17 dBm -30.17 d&
3.000 GHz 9.000 GHz 1.000 MHz 6.95442 GHz -43.66 dém -30.66 dB 3.000 GHz 9.000 GHz 1.000 MHz 6.92092 GHz -43.64 dém -30.64 dB
9.000 GHz 12.000 GHz 1.000 MHz 10.58955 GHz -42.94 dem -29.94 dB 9.000 GHz 13.000 GHz 1.000 MHz 10.59605 GHz -42.99 deém -29.99 de
13.000 GHz 18.000 GHz 1.000 MHz 15.81122 GHz -37.38 dBm -24.38 dB 13.000 GHz 18.000 GHz 1.000 MHz 15.80289 GHz -37.34 dBm -24.34 dB
— S w— e
L JU J - L )t J -
B.JUL.2024 14:11:51 2B.JUL.2024 14:14:39
Highest Channel / QPSK
pec 1 o
Ref Level 0.00 dém Offset 19,70 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
| Limit (Lhmk PA|
d PURIOUS |} INE_ABS PA
-10 4R
| SPURIOUS_LINE_ABS_
-20 dBm
-30 dBm
- o\ A
40 dem T A — ~ -~
P (oY
-60 dém
-70 dém
-90 dBém
-90 dém
Start 30.0 MHz 39006 pts Stop 18.0 GHz
rSpurInus Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit
30,000 MHz 1,000 GHz 1,000 MHz 992,97101 MHz -48.82 dBm -35.82 dB
1.000 GHz 1.700 GHz 1,000 MHz 1.60152 GHz -42.59 dBm -29.50 dB
1.765 GHz 3.000 GHz 1,000 MHz 1.77796 GHz -44.16 dBm -31.16 d8
3.000 GHz 9.000 GHz 1.000 MHz 6.97892 GHz -43.66 dBm -30.66 dB
9.000 GHz 13.000 GHz 1,000 MHz 10.62555 GHz -43.04 dém -30.04 d8
13.000 GHz 18.000 GHz 1,000 MHz 15.81872 GHz -37.47 dBm -24.47 dB
- P
J{ J L
Date: 28.JUL.2024 14:16:24

Sporton International Inc. (ShenZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : 2ADUL0029

Page Number

: A49 of A73



SPORTON LAB.

FCC RF Test Report

Report No. : FG432201

LTE Band 4 / 3MHz

Lowest Channel / QPSK Middle Channel / QPSK
==
v
Ref Level 0.00 dBm  Offset 19,70 dB Mode Auto Swesp Ref Level 0.00 dém  Offset 19,70 db Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit iheuk Paks Limit i\.gbk PAES
10 &d RPLIRIOUS JINE ARS PARS -10 dgfR—BURIOUS | INE_ARS BARS
| SPURIOUS_LINE_ABS _SPURIOUS_LINE_ABS_
-20 der -20 dém
-30 der -30 dém
40 de o, AA ||[-40 dem e
)] I e s nane SO DS - —
A ety "
-60 dB -60 dBm
-70 dBm -70 dBm
-80 dBm -80 dBm
-90 dBm -90 dBm
Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions [Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | Range low | RangeUp | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 992.48626 MHz -46.86 dém 30.000 MHz 1.000 GHz 1.000 MHz 901.35182 MHz -49.00 dém -36.00 d&
1.000 GHz 1.700 GHz 1.000 MHz 1.69563 GHz -29.55 dem -26.55 dB 1.000 GHz 1.700 GHz 1.000 MHz 1.58088 GHz -42.60 deém -20.60 de
1.765 GHz 3.000 GHz 1.000 MHz 1.85945 GHz -40.21 dBém -27.21 dB 1.765 GHz 3.000 GHz 1.000 MHz 1.88245 GHz -42.04 dbm -29.04 dB
3.000 GHz 9.000 GHz 1.000 MHz 6.90742 GHz -43.58 dém -30.58 dB 3.000 GHz 9.000 GHz 1.000 MHz 6.95892 GHz -43.72 dém -30.72 d8
9.000 GHz 12.000 GHz 1.000 MHz 10.63455 GHz -42.92 dem -29.92 de 9.000 GHz 13.000 GHz 1.000 MHz 11.29545 GHz -43.09 deém -30.02 de
13.000 GHz 18.000 GHz 1.000 MHz 17.60566 GHz -37.36 dBm -24.36 B 13.000 GHz 18.000 GHz 1.000 MHz 15.80122 GHz -37.43 dbm -24.43 dB
- S w— e
L JU J - L )t J -
2B.JUL 24 1B8:18:04 2B.JUL.2024 1Bz14:55
Highest Channel / QPSK
Spec 1 l:\:vu
Ref Level 0.00 dém Offset 19,70 dB Mode Auto Sweep
SGL Count 100/100
@1 AugPwr
| Limit (Lhmk PARS
d PURIOUS |} INE_ABS PABS
-10 4R
| SPURIOUS_LINE_ABS_
-20 dém
-30 dém
-40 dém gt 5
A i P B e
. " Y el
-60 deém
-70 dém
-90 dBém
-90 dém
Start 30.0 MHz 39006 pts Stop 18.0 GHz
rSpurInus Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit
30,000 MHz 1,000 GHz 1,000 MHz 973.58071 MHz -48.66 dBm -35.66 dB
1.000 GHz 1.700 GHz 1,000 MHz 1.60117 GHz -43.23 dBém -30.23 dB
1.765 GHz 3.000 GHz 1,000 MHz 1.90636 GHz -40.66 dBm -27.66 d&
3.000 GHz 9.000 GHz 1.000 MHz 6.94092 GHz -43.66 dBm -30.66 dB
9.000 GHz 13.000 GHz 1,000 MHz 11.36295 GHz -43.08 dém -30.08 d8
13.000 GHz 18.000 GHz 1,000 MHz 15.85622 GHz -37.50 dBm -24.50 dB
— P —
J{ J L

Date: 2

Sporton International Inc. (ShenZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : 2ADUL0029

Page Number : A50 of A73



SPORTON LAB.

FCC RF Test Report

Report No.

: FG432201

LTE Band 4 / 5MHz

Lowest Channel / QPSK Middle Channel / QPSK
==
v
Ref Level 0.00 dBm  Offset 19,70 dB Mode Auto Swesp Ref Level 0.00 dém  Offset 19,70 db Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit iheuk Paks Limit i\.gbk PAES
10 &d RPLIRIOUS JINE ARS PARS -10 dgfR—BURIOUS | INE_ARS BARS
| SPURIOUS_LINE_ABS _SPURIOUS_LINE_ABS_
-20 der -20 dém
-30 der -30 dém
40 dB 2B, A 40 dBm B, A
adilisael A o
J— ] " it
-60 dB -60 dBm
-70 dBm -70 dBm
-80 dBm -80 dBm
-90 dBm -90 dBm
Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions [Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | Range low | RangeUp | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 952.25137 MHz -48.91 dém 30.000 MHz 1.000 GHz 1.000 MHz 963.40080 MHz -48.61 dém -35.61 dB
1.000 GHz 1.700 GHz 1.000 MHz 1.56164 GHz -42.98 dem -29.98 dB 1.000 GHz 1.700 GHz 1.000 MHz 1.58018 GHz -42.77 deém -20.77 dB
1.765 GHz 3.000 GHz 1.000 MHz 1.85945 GHz -42.35 dBm -25.35 dB 1.765 GHz 3.000 GHz 1.000 MHz 1.88126 GHz -41.40 dBm -28.40 dB
3.000 GHz 9.000 GHz 1.000 MHz 6.94792 GHz -43.58 dém -30.58 dB 3.000 GHz 9.000 GHz 1.000 MHz 6.99342 GHz -43.48 dBm -30.48 dB
9.000 GHz 12.000 GHz 1.000 MHz 10.64954 GHz -42.95 dem -29.95 de 9.000 GHz 13.000 GHz 1.000 MHz 12.60330 GHz -42.94 deém -29.94 d&
13.000 GHz 18.000 GHz 1.000 MHz 15.81122 GHz -37.33 dém -24.33 dB 13.000 GHz 18.000 GHz 1.000 MHz 15.81831 GHz -37.30 dBm -24.30 dB
- S w— e
L JU J - L )t J -
JuL 24 @ 2B.JUL.2024 1Bz32:44
Highest Channel / QPSK
Spec 1 l:\:vu
Ref Level 0.00 dém Offset 19,70 dB Mode Auto Sweep
SGL Count 100/100
@1 AugPwr
| Limit (Lhmk PARS
d PURIOUS |} INE_ABS PABS
-10 4R
| SPURIOUS_LINE_ABS_
-20 dém
-30 dém
. Y N
40 dem: T_ T — ™ — =~ =
e ot
-60 deém
-70 dém
-90 dBém
-90 dém
Start 30.0 MHz 39006 pts Stop 18.0 GHz
rSpurInus Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit
30,000 MHz 1,000 GHz 1,000 MHz 952,25137 MHz -49,16 dBm -36.16 dB
1.000 GHz 1.700 GHz 1,000 MHz 1.50838 GHz -41.53 dBm -28.53 dB
1.765 GHz 3.000 GHz 1,000 MHz 1.90266 GHz -41.91 dBém -28.91 d8
3.000 GHz 9.000 GHz 1.000 MHz 6.92742 GHz -43.51 dBm -30.51 dB
9.000 GHz 13.000 GHz 1,000 MHz 10.63655 GHz -43.06 dém -30.06 d8
13.000 GHz 18.000 GHz 1,000 MHz 15.80456 GHz -37.34 dBm -24.34 dB
— P
J{ J L
Date: 28.JU 33:41
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SPORTON LAB.

FCC RF Test Report

Report No. : FG432201

LTE Band 4 / 10MHz

Lowest Channel / QPSK Middle Channel / QPSK
==
v
Ref Level 0.00 dBm  Offset 19,70 dB Mode Auto Swesp Ref Level 0.00 dém  Offset 19,70 db Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit iheuk Paks Limit i\.gbk PAES
10 &d RPLIRIOUS JINE ARS PARS -10 dgfR—BURIOUS | INE_ARS BARS
| SPURIOUS_LINE_ABS _SPURIOUS_LINE_ABS_
-20 der -20 dém
-30 der -30 dém
a8 ) L1 LN A
-40 Py A -40 dBm — N e——
A P L B i
-60 dB -60 dBm
-70 dBm -70 dBm
-80 dBm -80 dBm
-90 dBm -90 dBm
Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions [Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | Range low | RangeUp | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 991.03198 MHz -46.80 dém 30.000 MHz 1.000 GHz 1.000 MHz 979.39780 MHz -49.00 dém -36.00 d&
1.000 GHz 1.700 GHz 1.000 MHz 1.56234 GHz -43.23 dem -30.23 de 1.000 GHz 1.700 GHz 1.000 MHz 1.58578 GHz -44.07 dem -31.07 de
1.765 GHz 3.000 GHz 1.000 MHz 1.85986 GHz -41.24 dém -28.24 dB 1.765 GHz 3.000 GHz 1.000 MHz 1.87920 GHz -43.51 dBm -30.51 d&
3.000 GHz 9.000 GHz 1.000 MHz 6.99042 GHz -43.50 dém -30.50 dB 3.000 GHz 9.000 GHz 1.000 MHz 6.92442 GHz -43.48 dBm -30.48 dB
9.000 GHz 12.000 GHz 1.000 MHz 10.63255 GHz -42.97 dem -29.97 de 9.000 GHz 13.000 GHz 1.000 MHz 10.65054 GHz -43.10 deém -30.10 de
13.000 GHz 18.000 GHz 1.000 MHz 17.61316 GHz -37.42 dém -24.42 B 13.000 GHz 18.000 GHz 1.000 MHz 15.55125 GHz -37.39 dBm -24.39 dB
- S w— e
L JU J - L )t J -
2B.JUL 24 1B:38:39 2B.JUL.2024 1Bz40:25
Highest Channel / QPSK
Spec 1 l:\:vu
Ref Level 0.00 dém Offset 19,70 dB Mode Auto Sweep
SGL Count 100/100
@1 AugPwr
| Limit (Lhmk PARS
d PURIOUS |} INE_ABS PABS
-10 4R
| SPURIOUS_LINE_ABS_
-20 dém
-30 dém
-40 dém pl 5
'|' | el PR U i
i~ P et
sl
-60 deém
-70 dém
-90 dBém
-90 dém
Start 30.0 MHz 39006 pts Stop 18.0 GHz
rSpurInus Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit
30,000 MHz 1,000 GHz 1,000 MHz 950,31234 MHz -48.97 dBm -35.97 d8
1.000 GHz 1.700 GHz 1,000 MHz 1.60117 GHz -42.21 dBm -29.21 dB
1.765 GHz 3.000 GHz 1,000 MHz 1.90595 GHz -40.71 dBm -27.71 de
3.000 GHz 9.000 GHz 1.000 MHz 6.98192 GHz -43.47 dBm -30.47 dB
9.000 GHz 13.000 GHz 1,000 MHz 10.59105 GHz -42.98 dém -29.98 dB
13.000 GHz 18.000 GHz 1,000 MHz 15.81247 GHz -37.53 dBm -24.53 dB
— P —
J{ J L
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Report No. : FG432201

LTE Band 4 / 15MHz

Lowest Channel / QPSK Middle Channel / QPSK
==
v
Ref Level 0.00 dBm  Offset 19,70 dB Mode Auto Swesp Ref Level 0.00 dém  Offset 19,70 db Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit iheuk Paks Limit i\.gbk PAES
10 &d RPLIRIOUS JINE ARS PARS -10 dgfR—BURIOUS | INE_ARS BARS
| SPURIOUS_LINE_ABS _SPURIOUS_LINE_ABS_
-20 der -20 dém
-30 der -30 dém
40d8 "\ A 40 dBm Y. A
W A T (—
i B I -
-60 dB -60 dBm
-70 dBm -70 dBm
-80 dBm -80 dBm
-90 dBm -90 dBm
Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions [Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | Range low | RangeUp | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 993.45577 MHz -46.96 dém 30.000 MHz 1.000 GHz 1.000 MHz 983.27586 MHz -49.03 dém -36.03 dB
1.000 GHz 1.700 GHz 1.000 MHz 1.56234 GHz -43.64 dem -30.64 dB 1.000 GHz 1.700 GHz 1.000 MHz 1.57634 GHz -44.17 dem -31.17 de
1.765 GHz 3.000 GHz 1.000 MHz 1.86027 GHz -42.34 dBm -25.34 dB 1.765 GHz 3.000 GHz 1.000 MHz 1.87632 GHz -41.66 dBm -28.66 dB
3.000 GHz 9.000 GHz 1.000 MHz 6.93942 GHz -43.57 dém -30.57 dB 3.000 GHz 9.000 GHz 1.000 MHz 6.95292 GHz -43.54 dBm -30.54 d&
9.000 GHz 12.000 GHz 1.000 MHz 10.66154 GHz -43.03 dem -30.02 de 9.000 GHz 13.000 GHz 1.000 MHz 12.64279 GHz -43.10 deém -30.10 de
13.000 GHz 18.000 GHz 1.000 MHz 15.82622 GHz -37.35 dBm -24.35 dB 13.000 GHz 18.000 GHz 1.000 MHz 15.84372 GHz -37.56 dBm -24.56 dB
- S w— e
L JU J - L )t J -
: 28.JUL 24 29.JUL.2024 05:30:38
Highest Channel / QPSK
Spec 1 l:\:vu
Ref Level 0.00 dém Offset 19,70 dB Mode Auto Sweep
SGL Count 100/100
@1 AugPwr
| Limit (Lhmk PARS
d PURIOUS |} INE_ABS PABS
-10 4R
| SPURIOUS_LINE_ABS_
-20 dém
-30 dém
A Iy
-40 dem T " — =~
N N SRR
-60 deém
-70 dém
-90 dBém
-90 dém
Start 30.0 MHz 39006 pts Stop 18.0 GHz
rSpurInus Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit
30,000 MHz 1,000 GHz 1,000 MHz 991.03198 MHz -48.91 dBm -35.91 d8
1.000 GHz 1.700 GHz 1,000 MHz 1.58063 GHz -43.26 dBm -30.26 dB
1.765 GHz 3.000 GHz 1,000 MHz 1.89278 GHz -41.64 dBm -28.64 d&
3.000 GHz 9.000 GHz 1.000 MHz 6.98592 GHz -43.67 dBm -30.67 dB
9.000 GHz 13.000 GHz 1,000 MHz 10.60455 GHz -43.17 dém -30.17 d8
13.000 GHz 18.000 GHz 1,000 MHz 15.81289 GHz -37.38 dBm -24.38 dB
— P —
J{ J L
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LTE Band 4 / 20MHz

Lowest Channel / QPSK Middle Channel / QPSK
==
v
Ref Level 0.00 dBm  Offset 19,70 dB Mode Auto Swesp Ref Level 0.00 dém  Offset 19,70 db Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit iheuk Paks Limit i\.gbk PAES
10 &d RPLIRIOUS JINE ARS PARS -10 dgfR—BURIOUS | INE_ARS BARS
| SPURIOUS_LINE_ABS _SPURIOUS_LINE_ABS_
-20 der -20 dém
-30 der -30 dém
a8 .} .Y N\ b
“0 | PR Pra—— — ~40 dBm — ~ AT | m——
il S
60 dB -60 dBm
-70 dBm -70 dBm
-80 dBm -80 dBm
-90 dBm -90 dBm
Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions [Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | Range low | RangeUp | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 975.51974 MHz -49.17 dém 30.000 MHz 1.000 GHz 1.000 MHz 993.94053 MHz -49.10 dém -36.10 dB
1.000 GHz 1.700 GHz 1.000 MHz 1.68758 GHz -42.65 dem -29.65 dB 1.000 GHz 1.700 GHz 1.000 MHz 1.57424 GHz -43.16 deém -30.16 de
1.765 GHz 3.000 GHz 1.000 MHz 1.86068 GHz -42.22 dém -25.22 dB 1.765 GHz 3.000 GHz 1.000 MHz 1.87426 GHz -42.26 dbm -29.26 dB
3.000 GHz 9.000 GHz 1.000 MHz 6.95092 GHz -43.69 dém -30.69 dB 3.000 GHz 9.000 GHz 1.000 MHz 6.92342 GHz -43.57 dBm -30.57 d&
9.000 GHz 12.000 GHz 1.000 MHz 10.58555 GHz -42.97 dem -29.97 de 9.000 GHz 13.000 GHz 1.000 MHz 10.65904 GHz -42.03 deém -30.03 de
13.000 GHz 18.000 GHz 1.000 MHz 17.60066 GHz -37.39 dém -24.39 dB 13.000 GHz 18.000 GHz 1.000 MHz 15.86080 GHz -37.37 dBm -24.37 dB
- S w— e
L JU J - L )t J -
JuL 24 @ 2B.JUL.2024 1B:02:13
Highest Channel / QPSK
Spec 1 l:\:vu
Ref Level 0.00 dém Offset 19,70 dB Mode Auto Sweep
SGL Count 100/100
@1 AugPwr
| Limit (Lhmk PARS
d PURIOUS |} INE_ABS PABS
-10 4R
| SPURIOUS_LINE_ABS_
-20 dém
-30 dém
- oY Iy
40 dem ]I T o — ~
Lot .
-60 deém
-70 dém
-90 dBém
-90 dém
Start 30.0 MHz 39006 pts Stop 18.0 GHz
rSpurInus Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit
30,000 MHz 1,000 GHz 1,000 MHz 960,00750 MHz -49,06 dBm -36.06 dB
1.000 GHz 1.700 GHz 1,000 MHz 1.60047 GHz -42.19 dBm -29.19 dB
1.765 GHz 3.000 GHz 1,000 MHz 1.90554 GHz -42.64 dBm -29.64 d&
3.000 GHz 9.000 GHz 1.000 MHz 6.92342 GHz -43.67 dBm -30.67 dB
9.000 GHz 13.000 GHz 1,000 MHz 10.57705 GHz -42.96 dém -29.96 dB
13.000 GHz 18.000 GHz 1,000 MHz 15.81539 GHz -37.38 dBm -24.38 dB
— P —
J{ J L
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Frequency Stability

Test Conditions LTE Band 4 (QPSK) / Middle Channel Limit

Temperature Voltage BW 10MHz Note 2.

(°C) (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0005
40 Normal Voltage 0.0026
30 Normal Voltage 0.0014
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0010
0 Normal Voltage 0.0016

PASS
-10 Normal Voltage 0.0001
-20 Normal Voltage 0.0000
-30 Normal Voltage 0.0072
20 Maximum Voltage 0.0002
20 Normal Voltage 0.0000
20 Battery End Point 0.0073

Note:
1. Normal Voltage = 6.0 V. ; Battery End Point (BEP) = 4.8 V. ; Maximum Voltage = 6.6 V.

2. The frequency fundamental emissions stay within the authorized frequency block.

Sporton International Inc. (ShenZhen) Page Number : A55 of A73
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LTE Band 12

Peak-to-Average Ratio

Mode

LTE Band 12 / 10MHz

Mod.

QPSK

16QAM Limit: 13dB

RB Size

Full RB

Full RB Result

Middle CH

4.72

4.81 PASS

LTE Band 12/ 10MHz / QPSK

LTE Band 12 / 10MHz / 16QAM

Middle Channel / Full RB

Middle Channel / Full RB

30.00 dém__ Offset 14.00 o8

30.00 dém__ Offset 14.00 o8

304 AQT Zms @ RBW 10 MHz 304 AQT Zms @ RBW 10 MHz
a. =5 a. ==
001 a 001 T
| a

1E- "\ 1E- \

\

‘ |
1E- + | 1E- \

(CF 707.5 MHz

ean Pwr + 20.00 dB

(CF 707.5 MHz

ean Pwir + 20.00 dB

Complementary Cumulative Distribution Function
Mean | Peak |

Samples: 130000

Complementary Cumulative Distribution Function

Samples: 130000

Crest | 10% | 106 | 049% | 0.01% | Mean Peak | crest | 10% | 10% | ©0a% | o0.01% |
Trace 1 [ 16.21d8m | 23.15 dsm | .03 6B 2.49 dB 320 d8 472 db .03 6B Trace 1 [ 15.05 d8m | 24.03 dsm | .97 dB 2.06 dB 349 dB 4.81 dB .93 de
) CHIERED e ) [T ]
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26dB Bandwidth

Mode
BW
Mod.
Middle CH

LTE Band 12 : 26dB BW(MHz)
3MHz 5MHz
QPSK | 16QAM | QPSK | 16QAM
1.35 1.19 1.36 1.18

1.4MHz
QPSK | 16QAM
1.24 1.12

10MHz
QPSK | 16QAM
1.78 1.64

LTE Band 12

Middle Channel / 1.4MHz / QPSK Middle Channel / 1.4MHz / 16QAM

Spectrum b ctrum =
Ref Level 30.00 dém  Offset 14.00 dB & RBW 30 kHz Ref Level 20,00 dém  Offset 14.00 db & RBW 30 kHz
o Att 30de  SWT  63.2ps @ VBW 100kHz Mode auto FFT o Att 30de SWT  63.2ps @ VBW 100kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™Il 13.94 dBm| ™Il 12.91 dBm|
707.07480 MH?Z| 707.07480 MHz
20 d8 20 d8
[ ndB 26.00 dB Wi ndB 26.00 dB
04 ) N By 1239200000 MHz 104 k. - Byt 1.118900000 MHZ|
B AN S AR Y - 570.6 B Vil A faior 631.9
0 dém: 0 dém *
I\ /| \
. \ / \
-10dBm 7 - -10 dBm = =
/ BN / 5
20 dam k 20 dem " -
~ = / ~
-30 dBm -30 dém: —+ e
M ANASY ] ATITAS Il Wagt) .
40 dBm “40 dBim- A
-50 dém -50 déim
-60 dBm -60 dBm
CF 707.5 MHz 1001 pts Span 2.8 MHz CF 707.5 MHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value ¥-value | __Function | Function Result
ML 1 707.0748 MHz 13.34 dBm ndB down 1.2392 MHz ML 707.0748 MHz 12.91 dém ndB down L1169 MHz
T1 1 706.9014 MHz -12.80 dém ndé 26.00 dB T1 1 706.8343 MHz -13.05 dém ndé 26.00 d8
T2 1 708.1408 MHz -12.74 dam  factor 570.6 T2 1 707.9531 MHz -13.08 dém  factor 5319
L JL J GHINNRND e L J J (N e

Middle Channel / 3MHz / QPSK Middle Channel / 3MHz / 16QAM

trum b ctrum =
Ref Level 30.00 dém  Offset 14.00 dB & RBW 100 kHz Ref Level 20,00 dém  Offset 14.00 db & RBW 100 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att 30de  SWT 1% ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™Il 16.86 dBm| ™Il 16.64 dBm|
o 706.75070 MH?Z| 706.54100 MHz
20 L 20 d8 A
| ndB 26.00 dB P ndB 26.00 dB
04 : A A Bw 1.354600000 MHZ, 104 M Bw 1.192800000 MHZ|
- j v Q factor 521.7 b ) Q factor 592.3
0dem, f 0dom f !
T I ! &
¥ il v
10 dBm + - -10 dBm ¥ ¢
/ \ A \
20 d3m / \ 20 dBm — =
N S N S A% \
T o 30 b N
oA e e L / RN FaN
= -40dBm 1
= AN =\~
-50 dbm —fene
-60 dBm -60 dBm
CF 707.5 MHz 1001 pts Span 6.0 MHz CF 707.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML 1 706.7507 MHz 16.85 dBm ndB down 1.3546 MHz ML 706.541 MHz 16.64 dBm ndB down 11928 MHz
T1 1 706.2083 MHz -9.03 dBm nds 26.00 d8 T1 1 706.1873 MHz -9.35 dBm nds 26.00 da
T2 1 707.5595 MHz -9.43 dBm  factor 521.7 T2 1 707.3601 MHz -9.08 dBm  factor 592.3
L L J L I [
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LTE Band 12

Middle Channel / 5MHz / QPSK

Middle Channel / 5MHz / 16QAM

Ref Level 30.00 cbm  Offset 14,00 db = RBW 100 kHz RefLevel 30.00 dom  Ofset 14.00 db e RBW 10D bz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT e Att 300E SWT 19ps @ VBW 300kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [0 17k Max
Mi[1] 19.01 dBm mi[1] 18.53 dBm|
M1 705.92200 MHz 41 705.72200 MHz|
= [ em™ ndg 26.00 dB| 20 dem . nd 26.00 do|
w0 { b Bu 1.359000000 MHz 10 dem ! By 1.179000000 MHz
[ | Q factor 519.6) Q factor 598.7)
d I 1 o
a i i o .1{
nd I -10 +
!
20d f | 20 d
nJ ~,
A _ -
-0 AV WA, -0 I
W Y v‘.ﬂ-‘,lr S ey
g T 40 d B ——
R (T MEAANAN A A
50 df e o] =0
60 d -0 d
CF 707.5 MHz 1001 pts Span 10.0 MHz CF 707.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 ¥-value |__Function | Function Result | Type | Ref | Tre | X-value | Y-value |__Function | Function Result |
ML f 705.922 MHz 19.01 dam nd8 down 1.359 MHz 1 1 705,722 MHz 18.53 dém b down 1,179 MHz
T1 1 705.132 MHz -6.79 dBm nde 26.00 de T1 1 705.112 MHz -8.18 dém ndg 26.00 d8
T2 1 705.491 MHz -7.28 dam qQ factor 519.6 T2 1 708.291 MHz -6.73 dBm Q factar 596.7
L ] J - L J ) V..

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

trum &3 ectrum &3
Ref Level 30.00 cbm  Offset 14,00 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 14.00 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
| ™M1[1] 20.22 dBm)| M ™M1[1] 21
' 703.7240 MHz| |
20 20
) nd 26.00 dB TN ndB 26.00 dB
w0 X 4 Bu 1.778000000 MHz| 0d [ ! Bu 1.638000000 MHz
) ) Q factor 295.7] i | Q factor 429.3
i A H 312
o 7 3 ! b ¥
-tod - 04 / |
| | / \
/ Y
20 d 20 d
7
A " / \
a0 2 e -30 —
/ \ . = \
a0d = - I A
S o SESVAN Py ™ e e
50 d
&nd 60 d
CF 707.5 MHz 1001 pts Span 20.0 MHz CF 707.5 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 703.724 MHz 20,22 dBm nd8 down 1,778 MHz ML 703,424 MHZ 21.62 dam ndB_down 1,638 MHZ
TL 1 702.825 MHz -5.68 dBm nd8 26.00 dB T1 L 702,825 MHz -3.35 dBm nd8 26.00 dB
T2 1 704.603 MHz -5.43 dBm Q factor 395.7 T2 1 704.463 MHz -4.00 dBm Q factor 429.3
L ] J ) \ JU J -
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Occupied Bandwidth

Mode LTE Band 12 : 99%0BW(MHz)

BW 1.4MHz 3MHz 5MHz 10MHz

Mod. QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK 16QAM
Middle CH 1.094 0.920 1.163 0.983 1.169 0.979 1.419 1.299

LTE Band 12
Middle Channel / 1.4MHz / QPSK Middle Channel / 1.4MHz / 16QAM

Spectrum - Spectrum -
Ref Level 30.00 dém  Offset 14.00 dB & RBW 30 kHz Ref Level 20,00 dém  Offset 14.00 db & RBW 30 kHz
o Att 30de  SWT  63.2ps @ VBW 100kHz Mode auto FFT I Att 30de SWT  63.2ps @ VBW 100kdz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
| ™M1[1] 11.91 dBm) ™Mi[1
20 g8 707.29300 MHzZ| 20 d8 i
| M Occ B 1.093706294 MHz T Occ B 920.279720280 kHz
104 3 X, 10 4 AV PPN 5o
1a = T 1 10 < e T =
i 7 . v LT 7T v v
0 dem 0 dam. y +
I\ / \
10 dam. y u. -10 dBm. L A
20 dBm £ 20 dBm At
J \ , .
v "y e oy
-30 dBm + e -30 dbm—f—— —
Tt S W ) A Ry AV Bk ML P
~40 dBim -40 dBm- S
-50 dém -50 déim
-60 dBm -60 dBm
CF 707.5 MHz 1001 pts Span 2.8 MHz CF 707.5 MHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value |__Function Function Result Type | Ref | Tre | X-value | ¥-value |__Function Function Result |
ML 1 707.283 MHz 11.91 dém ML 1 707.0608 MHz 13.56 dém
T1 1 706.95734 MHz 7.24 dBm oce Bw 1.093706294 MHz T1 1 706.94895 MHz 3.70 dBm Occ Bw 920.27972028 kHz
T2 1 708.05105 MHz 4.78 dBm T2 1 707.66923 MHZ 5,58 dém
L J ) we

Middle Channel / 3MHz / QPSK Middle Channel / 3MHz / 16QAM

Spectrum - Spectrum -
Ref Level 30.00 dém  Offset 14.00 dB & RBW 100 kHz Ref Level 20,00 dém  Offset 14.00 db & RBW 100 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
LY 17.62 abm| LY 17.69 abm
20 a8 1 707.29020 MHz 0 de 706.53500 MHZ]
- N Occ B 1162837163 MHz s S Occ B 983.016983017 kHz]
e A IR e
10d S 104 2
i A / A
0 dom | 4 0 dam. f e
| \
10 dam. - ! -10 dBm. - .
/ \ / \
20 dBm : - 20 dBm .
~ L o~ N
-0 dém - e -30 dim s .
P by - N
BTy s ./ | -
\ - / N
40 dgm N v -40d8m S DA
-50 dm - -50 dém e
-60 dam -60 dam
CF 707.5 MHz 1001 pts Span 6.0 MHz CF 707.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value |__Function Function Result Type | Ref | Tre | X-value | ¥-value |__Function Function Result |
ML T 707.2902 MHz 17.62 dBm ML T 706.535 MHz 17.69 dBm
T1 1 706.28921 MHz 8.38 dBm oce Bw 1.162837163 MHz T1 1 706.28322 MHzZ 6.17 dBm oce Bw 983.016983017 kHz
T2 1 707.45205 MHz 8.32 dBm T2 1 707.26623 MHz 7.66 dBm
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LTE Band 12

Middle Channel / 5MHz / QPSK

Middle Channel / 5MHz / 16QAM

Ref Level 30.00 cbm  Offset 14,00 db = RBW 100 kHz RefLevel 30.00 dom  Ofset 14.00 db e RBW 10D bz
o Att a0de SWT 19ps @ VBW 300 kHz  Mode Auta FFT e Att 300E SWT 19ps @ VBW 300kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [0 17k Max
Mi[1] 18.53 dBm mi[1] 18.88 dBm|
1 706.00100 MHz M1 705.32200 MHz|
= ~ Oce B 1.168831169 MHz, 20 dam 7 Oce By 979.020979021 kHz]
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Marker Marker
Type | Ref | Tre | X-value 1 ¥-value |__Function | Function Result | Type | Ref | Tre | X-value | Y-value |__Function | Function Result |
ML f 705.001 MHz 18.53 dam [ 1 705,322 MHz 18.88 dBm
T1 1 705.2023 MHz 7.31 dBm occ Bw 1.168831169 MHz T1 1 705.21229 MHz 10.69 dém Occ Bw 975.020979021 kHz
T2 1 706.37113 MHz 9.96 dam T2 1 706.19131 MHz 8.47 dbm
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Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

Ref Level 30.00 cbm  Offset 14,00 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 14.00 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30de SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
" ™M1[1] 20.57 dBm)| ™ ™M1[1] 22.30 dBm
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75 Occ B 1.418581419 MHz N Occ B 1208701299 MHz,
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CF 707.5 MHz 1001 pts Span 20.0 MHz CF 707.5 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 704.083 MHz 20,57 dBm ML L 702.364 MHz 22,30 dBm
T1 1 703.0245 MHz 9.00 dBm Oce Bw 1.418561419 MHz T1 L 702.9645 MHz 10.65 dBm Oce Bw 1.296701299 MHz
T2 1 704.4431 MHz 9.59 dam T2 1 704.2632 MHz 9.94 dam
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Conducted Band Edge

LTE Band 12/ 1.4MHz / QPSK

Lowest Band Edge / 1RB

Highest Band Edge / 1RB
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Ref Level 30.00 dBm  Offset 19.20 dB Mode Auto Sweep Ref Level 30.00 dBm  Offset 18.20 dB Mode Auto Sweep
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Start 690.0 MHz 3003 pts Stop 701.0 MHz Start 714.0 MHz 3003 pts Stop 725.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | REBW | Frequency | Powerabs | ALimit | Range Low | Range Up | RBW | Frequency | Power Abs | ALimit
690.000 MHz 698,900 MHz 100.000 kHz 698.80664 MHz -26.90 dBm -13.90 d& 714,000 MHz 716,000 MHz 100.000 kHz 715.79720 MHz 17.51 dim -12.49 dB
698.900 MHz 699,000 MHz 30.000 kHz 698.97987 MHz -23.03 dBm -10.03 d& 716.000 MHz 716.100 MHz 30.000 kHz 716.00155 MHz -22.60 dBm -9.60 db
699,000 MHz 701,000 MHz 100.000 kHz 609,22278 MHz 17.57 dBm -12.43 dB 716.100 MHz 725,000 MHz 100,000 kHz 716.10445 MHz -27.48 dBm ~14.48 dB
)
1 L )y ) (]
10:55:40

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 30.00 dBm  Offset 19.20 dB

SGL Count 100/100

Mode Auto Sweep

Spectrum
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SGL Count 100/100
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Start 690.0 MHz 3003 pts Stop 701.0 MHz Start 714.0 MHz 3003 pts Stop 725.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Freguency | Powerabs | Alimit | Range low | RangeuUp | RBW | Frequency |  Powerabs | ALimit
620.000 MHz 698,900 MHz 100,000 kHz 698 89555 MHz -30.95 dBm -17.95 de 714,000 MHz 716,000 MHz 100.000 kHz 715,46953 MHz 9,21 dBm -20,79 dB
658.500 MHz £99.000 MHz 30.000 kHz £98.98457 MHz -25.81 dBm -12.81 dB 716.000 MHz 716.100 MHz 30.000 kHz 716.00275 MHz -28.69 dém -15.69 dB
699.000 MHz 701.000 MHz 100.000 kHz 699.46454 MHz 10.12 dBm -19.88 dB 716.100 MHz 725,000 MHz 100.000 kHz 716.10445 MHz -31.94 dBm -18.94 dB
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LTE Band 12/ 1.4MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge /1 RB
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ﬂé}‘ Spectrum uv:]
Ref Level 30.00 dBm  Offset 19.20 dB Mode Auto Sweep Ref Level 30.00 dBm  Offset 18.20 dB Mode Auto Sweep
S6L Caunt 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit ¢heck PABS | SPURIGUE QHSEKARS PABS
. ; ; kS Line _§PURIOUS_|LINE_ABS, PAES
20 ghine —FPURIOUS_|INE_ABS PASS o gbine = (h _J INE_ABS._|
10 dBm f’\ 10 dBm ‘ \\
0ds / \ 0 dem f
-10 dem \ -10 dBm
-20 dBm W -20 dB |
-30 dBm w : a0d uj l
-40 dBm i 1 -'*,\ijj 40| iz \i\ 1 Whﬁﬁww
50 dem— N i W LJL“ 4 Mﬂﬁw TN PR
-60 dBm -60 dB
Start 690.0 MHz 3003 pts Stop 701.0 MHz Start 714.0 MHz 3003 pts Stop 725.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | REBW | Frequency | Powerabs | ALimit | Range Low | Range Up | RBW | Frequency | Power Abs | ALimit
690.000 MHz 698,900 MHz 100.000 kHz 698.85999 MHz -28.99 dBm -15.99 dB 714,000 MHz 716,000 MHz 100.000 kHz 715.72128 MHz 18,04 dim -11.96 dB
698.900 MHz 699,000 MHz 30.000 kHz 698,99805 MHz -24.66 dBm -11.66 di 716.000 MHz 716.100 MHz 30.000 kHz 716.00255 MHz -22.63 dBm -9.63 db
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- —_—
1 ) o [ )il ) (]
202 11:00:48 Date: 29.JUL.2024 11:06:17

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

] o
Spectru ﬂé}‘ Spectrum 7
Ref Level 30.00 dBm  Offset 19.20 dB Mode Auto Sweep Ref Level 30.00 dém  Offset 19.20 di Mode auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit ¢heck PASS | SPURIGMIG OHSEKARS _ PARS
. ; ; kS Line _§PURIOU$_| INE_ABS PARS
20 ghine _FPURIOUS_LINE_ABS PASS o gine _J INE_ABS._|
10 dbm fwwm&\ 10 dBm g r'"n\
0ds 0 dem
[ [ |
-10 dem: I -10 dejr b
-20 dBm J M 20d |
-30 dBm 1 1 i -30 ghm—
e Y 4
-40 dBm = y dBm: T ""m\%
- ALVM
L Hft,
1 s oo e s —————— T -50 dBrm i P R S FPY S SR —
-60 dBm -60 dB
Start 690.0 MHz 3003 pts Stop 701.0 MHz Start 714.0 MHz 3003 pts Stop 725.0 MHz
Spurious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Freguency | Powerabs | ALimit | Range low | RangeuUp | RBW | Frequency |  Powerabs | ALimit
620.000 MHz 698,900 MHz 100,000 kHz 69887777 MHz -33.03 dBm -20.03 de 714,000 MHz 716,000 MHz 100.000 kHz 71546154 MHz 10.01 dBm -19,00 dB
698.900 MHz 699.000 MHz 30.000 kHz 698.98297 MHz -29.45 dBm -16.45 dB 716.000 MHz 716.100 MHz 30.000 kHz 716.01194 MHz -30.50 dBm -17.90 dB
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